
Assembly Instructions 
CR-K92070-0112-6 
 
 

PARTS LIST: 
 

A - x14 | Ø6*18x1.5mm Washer 
 

B - x6 | Ø6x20mm Bolt 

C - x2 | Ø6x25mm Bolt 

D - x2 | Ø6x40mm Bolt 

E - x2 | Ø6x55mm Bolt 

F - x2 | Ø6x12mm Bolt 

G - x1 | Allen Key 
 
 
 

COMPONENTS: 
 

A - Backrest (x1) 
 

B - Left Side Frame (x1) 
 

C - Right Side Frame (x1) 
 

D - Front Support Bar (x1) 
 

E - Rear Support Bar (x1) 
 

F - Seat Cushion (x1) 
 
 
 

ASSEMBLY STEPS: 
 

1. Attach the left and right-side frames (B, C) to the backrest (A) using 6x20mm bolts (B). 
 

2. Secure the front and rear support bars (D, E) between the side frames using 6x25mm (C) and 

6x40mm (D) bolts. 

3. Attach the seat cushion (F) using 6x55mm bolts (E) and 6x12mm bolts (F). 
 

4. Tighten all bolts securely with the included Allen Key (G). 
 
 

Ensure all parts are aligned before fully tightening the bolts.

Please Contact us if you are Missing 
Parts or have any Questions 
877-364-8464 
info@sunsettrading.com 



B

-B D

C

F
A

G
E

A x14 6*18x1.5mm

B x6 6x20mm

C x 2 6x25m

D x 2 6x40mm

E x 2 6x55mm

F x 2 6x12mm

G x 1



 


